
Sponsored Webinar from Hach: Log Reduction for Drinking Water Production - What's In It for You?
June 30, 2020

Please consider the environment before printing 1

Log Reduction for 

Drinking Water Production 

June 30, 2020

What's In It for You?

Billie Emas
is a Sales Associate at the American 
Water Works Association. 

Billie Emas is the Sales Associate to the NE and 
SE territories in the Sales Department at 
AWWA. She has been with AWWA for six 
months and she has been corresponding and 
building relationships with the members, 
advertisers, exhibitors and sponsors with 
AWWA. She has over 20 years of experience 
marketing, sales, event planning and 
membership.  Billie has a BS in Business 
Administration from Bowling Green State 
University. 

Webinar
moderator

1

2



Sponsored Webinar from Hach: Log Reduction for Drinking Water Production - What's In It for You?
June 30, 2020

Please consider the environment before printing 2

Close:

✓ Email Programs

✓ Instant messengers

✓ Other programs not in use

GoToWebinar Support:
http://support.gotomeeting.com/ics/sup
port/default.asp?deptID=5641

3

Immediately upon closing 
the webinar:

✓ Survey window opens

✓ Thank you!

4

3

4

http://support.gotomeeting.com/ics/support/default.asp?deptID=5641
http://support.gotomeeting.com/ics/support/default.asp?deptID=5641
http://support.gotomeeting.com/ics/support/default.asp?deptID=5641


Sponsored Webinar from Hach: Log Reduction for Drinking Water Production - What's In It for You?
June 30, 2020

Please consider the environment before printing 3

The mention of specific products 
or services in this webinar does 
not represent AWWA 
endorsement, nor 
do the opinions expressed 
in it necessarily reflect the views 
of AWWA

AWWA does not endorse or approve 
products or services

Products 
or Services
Disclaimer

5

Presenters

Travis Scurlock
Water Resources Senior Lead Operator, 
Parker Water & Sanitation District 

(303) 841-4627 

tscurlock@pwsd.org

Carlos Williams 
Applications Development 
Manager – Hach

970.663.1377 x2181 

cawillia@hach.com

Jacob Stephani 
Technical Coordinator –
Soldier Canyon Water Treatment Authority

(970) 482-3143 

jstephani@soldiercanyon.com

Dr Vadim Malkov
Principal Product Applications 
Manager – Hach 

+1 970 663 1377 x2689

vmalkov@hach.com

Greg Fleck
Global Product Manager – Hach 

970.663.1377 x2353

greg.fleck@hach.com

5

6

mailto:tscurlock@pwsd.org
mailto:cawillia@hach.com
mailto:jstephani@soldiercanyon.com
mailto:vmalkov@hach.com
mailto:greg.fleck@hach.com


Sponsored Webinar from Hach: Log Reduction for Drinking Water Production - What's In It for You?
June 30, 2020

Please consider the environment before printing 4

Attendees will: 

Learn about new ways to improve 
treatment, plant operations and 
water quality.

Learn from colleagues and 
industry experts about new tools, 
approaches, and technology 
now available.

Ask questions during live question 
and answer session and learn from 
the presenters during the session.

8

Greg Fleck
Global Product Manager – Hach 
970.663.1377 x2353

greg.fleck@hach.com

7

8

mailto:greg.fleck@hach.com


Sponsored Webinar from Hach: Log Reduction for Drinking Water Production - What's In It for You?
June 30, 2020

Please consider the environment before printing 5

99.9%

is Log Removal Value (LRV)?

Log Removal refers to removal cryptosporidium, 
giardia, and viruses.  This is expressed in log powers 
of 10 which can be converted easily to percentages

99%

99.99%

Log 2 

Log 3 

Log 4

What
Many municipalities 

require different 
levels of log removal 
for cryptosporidium, 
giardia, and viruses

Each 9 = 
1 log removal credit

Count the 9’s

do we monitor Log Removal?

To prevent waterborne 
disease outbreaks

LT2SWTR Requirement
At least 99.9% (3-log) removal and/or inactivation of Giardia lamblia cysts
At least 99.99% (4-log) removal and/or inactivation of viruses
At least 99% (2-log) removal of Cryptosporidium

1993 Cryptosporidium 
outbreak in Milwaukee caused

400,000 illnesses 
in two weeks

Why

9

10



Sponsored Webinar from Hach: Log Reduction for Drinking Water Production - What's In It for You?
June 30, 2020

Please consider the environment before printing 6

do we calculate our LRV?

Removal = 

Filtration
(e.g Giardia, Cryptosporidium, viruses)

Inactivation = 

Disinfection 
(e.g. Giardia, Cryptosporidium, viruses)

Removal + 
Inactivation = 
System Log 
Removal Credits

How

Carlos Williams 
Applications Development 
Manager – Hach
970.663.1377 x2181 

cawillia@hach.com

11

12

mailto:cawillia@hach.com


Sponsored Webinar from Hach: Log Reduction for Drinking Water Production - What's In It for You?
June 30, 2020

Please consider the environment before printing 7

What is Log 

Inactivation?

What is 

CT?

Sample Calculation - CT

13

14



Sponsored Webinar from Hach: Log Reduction for Drinking Water Production - What's In It for You?
June 30, 2020

Please consider the environment before printing 8

Log Removal / 

Inactivation

Log Removal
Initial 

Quantity (%)
Removal (%)

Amount 
Removed (%)

What's 
left (%)

1 100 90 90 10

2 10 90 9 1

3 1 90 0.9 0.1

4 0.1 90 0.09 0.01

5 0.01 90 0.009 0.001

CT Tables

15

16



Sponsored Webinar from Hach: Log Reduction for Drinking Water Production - What's In It for You?
June 30, 2020

Please consider the environment before printing 9

Other Public Health 
Protection for the rest 
of the country

Pathogens Criteria

• Choose pathogen control criteria for DPR.

Chemicals Criteria:

Tier 1: Meet water MCLs

Tier 2: Monitoring could be required for 
unregulated chemicals (including CECs)

Tier 3: Surrogates or unregulated chemicals 
that are useful for evaluating  treatment

Regulations are Clear 
for Indirect Potable  
Reuse in California

Potential options are:
1. Texas TCEQ approach

2. California IPR approach (12/10/10 log 
removals for virus/Crypto/Giardia)

3. the use of an Expert Panel

Pathogen Removal from 
Raw Sewage to Potable Water

• 12-log Virus (99.9999999999%)

• 10-log Giardia

• 10-log Cryptosporidium

Water Quality

• Maximum TOC of 0.5 mg/L of 
wastewater origin

• Maximum TN 10 mg/L

• Advanced oxidation for direct 
injection projects – 0.5-log 1,4-
dioxane

Example Pathogen 

Log Reduction Credits

(Potable water reuse 

example) 

Process Monitoring Log Reduction Credits

V G C

Secondary treatment Study needed 0 - 1.9 0 - 0.8 0 - 1.2

MF or UF Daily PDT 0a 4.0 4.0

RO Online EC 1.5 1.5 1.5

UV-AOP
Intensity

sensors
6 6 6

ESP with free chlorine, 
CL2,

Online Cl2 6 3 0

Total 13.5 14.5 11.5

17

18



Sponsored Webinar from Hach: Log Reduction for Drinking Water Production - What's In It for You?
June 30, 2020

Please consider the environment before printing 10

State Primacy and 

Application Driven

Parker Water & 
Sanitation District 
Experience

Travis Scurlock

Water Resources Senior 
Lead Operator Rueter-Hess 
Water Purification Facility

Parker Water & Sanitation 
District, Parker, CO

19

20



Sponsored Webinar from Hach: Log Reduction for Drinking Water Production - What's In It for You?
June 30, 2020

Please consider the environment before printing 11

PWSD Rueter-Hess 

Drinking Water Plant

Population served: 56,000

Demand: Winter 3.5 MGD/Summer- 22 MGD

Treatment plant capacity: 10 MGD

Groundwater Well capacity: 26 MGD 

Supplied by Rueter-Hess Reservoir
✓ 75000 Ac/ft capacity

✓ 164 ft total depth

✓ 1200 surface acres

Reservoir water is a blend of water from Cherry 
Creek, alluvial wells, and tertiary treated effluent 
from PWSD water reclamation facility.

Achieving the LRV – Front End

The treatment begins with a Source Water 
Monitoring Panel on the raw water

• Accelerated sedimentation (Actiflo Turbo) 

• Secondary ballasted sand process (Actiflo Carb)

• Exceptional TOC removal

21

22



Sponsored Webinar from Hach: Log Reduction for Drinking Water Production - What's In It for You?
June 30, 2020

Please consider the environment before printing 12

Filtration by ceramic membranes:
✓ 3-log Giardia 

✓ 3-log Cryptosporidium

Travis

The 4-log virus inactivation 
by disinfection
• Pre-oxidation

• Post-chlorination

Achieving the LRV - Filtration

Achieving the LRV 

- Disinfection

Pre-oxidation:

• Permanganate

• Chlorine Dioxide

• Pre-Chlorination (Free Chlorine)

Post-chlorination:

• The chlorine is monitored at the 
combined filter effluent (CFE) for 
appropriate concentration before 
entering the DCB.

• Minimum of 0.55 mg/L free chlorine 
residual must be maintained at exit 
from disinfection contact basin 
(DCB). 

Originally used a 
Hach CLF10: 
• Varying pH and iron 

fouling caused 
inaccurate readings and 
extra maintenance

• Replaced it with a CL17  

23

24



Sponsored Webinar from Hach: Log Reduction for Drinking Water Production - What's In It for You?
June 30, 2020

Please consider the environment before printing 13

Achieving the LRV - Turbidity

Turbidity compliance 
point at the CFE 

Originally monitored with 
Hach FT660sc turbidimeters  

Tested new 
TU5400sc turbidimeter

Intermittent turbidity spikes 
(oxidized iron settled in the bubble traps)

Subsequently shutting 
down the plant.

Achieving the LRV - Turbidity

Turbidity compliance 

point at the CFE 

Originally monitored with 

Hach FT660sc turbidimeters  

Tested new 

TU5400sc turbidimeter

25

26



Sponsored Webinar from Hach: Log Reduction for Drinking Water Production - What's In It for You?
June 30, 2020

Please consider the environment before printing 14

Achieving the LRV – Turbidity & Chloramination

CL17 for free chlorine 
compliance before ammonia 
addition (post DCB)

Three 5500sc AMC analyzers 
(Ammonia/Monochloramine): 

Monitor the finished/treated water 
from the treatment plant. 

WISE treated water source.

The combined flow as it enters the 
distribution system.  

Chose the TU5400sc 
turbidimeters
Helps to ensure proper filter 
operation for the log removal. 

Pre-filter &  

Post-filter Treatment

27

28



Sponsored Webinar from Hach: Log Reduction for Drinking Water Production - What's In It for You?
June 30, 2020

Please consider the environment before printing 15

Jacob Stephani 
Technical Coordinator – Soldier 
Canyon Water Treatment Authority

(970) 482-3143 

jstephani@soldiercanyon.com

Pre-filter &  

Post-filter Treatment

Northern
Colorado

Soldier Canyon Water 
Treatment Plant

29

30

mailto:jstephani@soldiercanyon.com


Sponsored Webinar from Hach: Log Reduction for Drinking Water Production - What's In It for You?
June 30, 2020

Please consider the environment before printing 16

Wholesale Treatment Plant built in 1962, owned 
by and supplies drinking water to three districts: 
• Fort Collins/Loveland Water District (FCLWD)
• North Weld County Water District (NWCWD)
• East Larimer County Water District (ELCO)

• Rated at 50 MGD (undergoing Plant Expansion 
to 60 MGD – due 2021)

• Production Range: 9 to 44 million gallons of 
water per day 

• SCFP treated 7.43 Billion gallons in 2019

Raw Water Sources:  Horsetooth Reservoir 
and Cache La Poudre River via Pleasant 
Valley Pipeline
• Raw flow can be a combination of 

Horsetooth water and Pleasant Valley 

water (April  – October)

Soldier Canyon Water Treatment Plant, 

Fort Collins, CO – Facts

On Site 
Water Storage: 

Four Above-Ground 
Clearwell Tanks 
= 11 MGD Total

Treatment process and disinfection credit

Chlorine Dioxide: first chemical added to the raw water 
(pre-oxidant, generated, fed prior to coagulation)

Does not create regulated Disinfection Byproducts

Oxidation Coagulation Flocculation Sedimentation Filtration Disinfection Corrosion Control

Conventional Water Treatment

31

32



Sponsored Webinar from Hach: Log Reduction for Drinking Water Production - What's In It for You?
June 30, 2020

Please consider the environment before printing 17

Disinfection

Pre-Clearwell residual is monitored in 
two locations:

• End of the CFE channel where the water 
enters the pipe leading to the Clearwell 
Tanks: CL17 in the Laboratory

• Right before entering the Clearwell Tanks: 
CL17 + beta CL17sc

Post-Clearwell residual: CL17 and CL10

• Both measure the residual existing in the 
Clearwell Tanks and entering the 
Distribution system

Chlorine Analysis

All four chlorine analyzers 
tied into SCADA 
• two Pre-Clearwell

• two Post-Clearwell

Great value of redundancy
• Robust automated compliance reporting
• No need for manual sampling if an 

analyzer goes down

33

34



Sponsored Webinar from Hach: Log Reduction for Drinking Water Production - What's In It for You?
June 30, 2020

Please consider the environment before printing 18

Log-Reduction Credits

Record of Approved 
Water Works
Determines Log-Removal 
required based on your system 
and technologies utilized

Crypto Giardia Virus

Minimum Treatment Required 2.0-log 3.0-log 4.0-log

Removal Credit Granted 3.0-log 2.5-log 2.0-log

Inactivation Required -1.0-log 0.5-log 2.0-log

Source Water BIN Classification: BIN 1

Type of Filtration: Conventional

Daily Calculation of Log-Reduction Credits for 

Giardia lamblia and Viruses

Enter Baffling Factor for Stage 1: 0.70 Enter Baffling Factor for Stage 4: 0.30

Enter Baffling Factor for Stage 2: 0.10 Enter Baffling Factor for Stage 5: 0.70

Enter Baffling Factor for Stage 3: 0.50 Enter Baffling Factor for Stage 6: 0.10

___________________________________________________________________________________________________________________________________________________________________________

System Characteristics and Log-Reduction Credits for: Soldier Canyon Filter Plant

January 2020

Day Treatment Stage Disinfectant
Residual 

Conc. (mg/L)
pH

Temp. 

(Celsius)

Peak Flow 

(GPM)

Vol. Min. 

(gal)

Vol. Eff. 

(gal)

T10 

(min)

CT 

Actual

Log-Reduction 

(Giardia )

Log-Reduction 

(viruses)

1 Headworks Chlorine Dioxide 0.30 7.66 4.4 11,035 3,660 2,562.0 0.2 0.1 0.01 1.66

Floc Influent Chlorine Dioxide 0.05 7.66 4.4 11,035 52,762 5,276.2 0.5 0.0 0.01 1.66

Floc Basin Chlorine Dioxide 0.05 7.66 4.4 11,035 537,124 268,562.0 24.3 1.2 0.11 1.73

Sed Basin Chlorine Dioxide 0.05 7.66 4.4 11,035 381,480 114,444.0 10.4 0.5 0.05 1.69

Pipe to Clearwell Free Chlorine 1.32 8.44 4.9 11,035 24,748 17,323.6 1.6 2.1 0.02 0.86

Clearwell Free Chlorine 1.20 8.21 4.9 11,035 5,605,006 560,500.6 50.8 61.0 0.72 29.22

System TOTAL 0.93 36.81

2 Headworks Chlorine Dioxide 0.28 7.59 4.3 11,000 3,660 2,562.0 0.2 0.1 0.01 1.66

Floc Influent Chlorine Dioxide 0.05 7.59 4.3 11,000 52,762 5,276.2 0.5 0.0 0.01 1.66

Floc Basin Chlorine Dioxide 0.05 7.59 4.3 11,000 537,124 268,562.0 24.4 1.2 0.11 1.73

Sed Basin Chlorine Dioxide 0.05 7.59 4.3 11,000 381,480 114,444.0 10.4 0.5 0.05 1.69

Pipe to Clearwell Free Chlorine 1.41 8.62 4.5 11,000 24,748 17,323.6 1.6 2.2 0.02 0.90

Clearwell Free Chlorine 1.24 8.24 4.5 11,000 5,953,528 595,352.8 54.1 67.1 0.76 31.28

System TOTAL 0.97 38.91

Model developed for EPA 
based on Montana DEQ 
Model and AWWA's 
Guidance Manual for 
Compliance with the 
Filtration and Disinfection 
Requirements for Public 
Water Systems Using 
Surface Water Sources

Enter Baffling Factor for Stage 1: 0.70 Enter Baffling Factor for Stage 4: 0.30

Enter Baffling Factor for Stage 2: 0.10 Enter Baffling Factor for Stage 5: 0.70

Enter Baffling Factor for Stage 3: 0.50 Enter Baffling Factor for Stage 6: 0.10

___________________________________________________________________________________________________________________________________________________________________________

System Characteristics and Log-Reduction Credits for: Soldier Canyon Filter Plant

January 2020

Day Treatment Stage Disinfectant
Residual 

Conc. (mg/L)
pH

Temp. 

(Celsius)

Peak Flow 

(GPM)

Vol. Min. 

(gal)

Vol. Eff. 

(gal)

T10 

(min)

CT 

Actual

Log-Reduction 

(Giardia )

Log-Reduction 

(viruses)

1 Headworks Chlorine Dioxide 0.30 7.66 4.4 11,035 3,660 2,562.0 0.2 0.1 0.01 1.66

Floc Influent Chlorine Dioxide 0.05 7.66 4.4 11,035 52,762 5,276.2 0.5 0.0 0.01 1.66